FNRMNSHRBE

gngegspang 8 Seswan thi enem [Tty
sendnngubsiasions BOROR K OSCICS

R T (RELELLY
25

Q

Anenpanugagoaniponsiens
5o
ERNCIRME RSN
INESHURNBER9
sesiseminnReR B
CESGEE560E

¥HN § B09o

GmMmnITPRURMIHEITRNTS JICA)
fa.1t0. 3560 S8ENMIGS (NJS CONSULTANTS CO., LTD.)

fHi6d {fi] (KOKUSAI KOGYO CO., LTD.)

GED

CR (3)

11-036




The Preparatory Study on The Siem Reap Water Supply Expansion Project

imy
Yo
EnANFfTe
TNHGH
1egjeny
gl
ot
(da

#0

susainn (piaiuny « o o 18ithi)

Summary Report



The Preparatory Study on The Siem Reap Water Supply Expansion Project

» o s &
JUMNIsRUSEGHN
v
JUBH 9-Uhgigany jush b-Guaigany guiginji
tepispphdiunuftisivefingnnng 1o figmy W isiafeny
JUBH M-JUMN SRNUSR{UHERY JUBH ¢- Thnnuis
[...]
v' Careful O&M
migiptiatins oam

v" Annual O&M cost is estimated USD1.6 Mill.
fit oam (IBIFIIINNS.dansdan

v' Comparative cost is estimated US$99 Mill

v Careléul O&M -
mifgiutigtims oam
v" Annual O&M cost is estimated USD1.7 Mill.
fii oam UEIEIIMmS.Aansgan
v' Comparative cost is estimated US$100 Mill.

v Well water level monitoring
(GRAEL LI T

v' Security for numerous scattered wells
arfEmnsnuiael nwit

v Annual O&M cost is estimated USD2.2 Mill.
fi oam (IBIFEIMAE.BAnsLn

Summary Report

4-17




The Preparatory Study on The Siem Reap Water Supply Expansion Project

v’ comparative cost is estimated USD104 Mill.

miisal St usjupinmédanstan 4 it msjupinmseooanstmn - .
ﬁtthﬁjﬁtﬁjﬁLﬁthUQOGﬂﬂEt‘if‘l“ﬂ

Issues and Concerns Issues and Concerns Issues and Concerns

Uem SHMINIY U6 SUMINiY U6 SUMINiY

- Careful operation for seasonal water quality fluctuation | - Operation for the water level fluctuation of West - Raw water conveyance pipelines are long and

is required. Baray and canal is troublesome. costly.
sotiatimemifgsngs] ganmngn oy = - . . | GodsiwrGuythE iusumsdinig
— e e 4 mSUEITnnﬁImSﬁEumﬂiﬁ“lﬁﬁ"ltﬁﬁmﬁiﬁﬁmﬁj - Tough O & M for many wells.

ﬁﬁimmﬁiﬁﬁmmgﬁiﬁjﬁﬁs - " . . -

' Gfi USMMATEET 0 & M I HANI{ES

- Eind;rice is reasonable. IﬂmﬂﬁjmﬁﬁjﬁgmﬂLﬁﬂﬂtﬁm‘&mit@jﬁt‘ig -0& I;/I for monitoorin'g faciEEesuis must. .

ﬁiﬂjuﬁjﬁiﬁ'j - Long distribution/transmission pipelines to the city IEmE O&M ﬁjmmﬁnsmmmmgg
are necessary and costly. - Security for many wells is required.
HimiEing SrimigiRmnRntEANNENES
wgioisignSmunnmwnigiGmm 1
BUNSH g
- Land acquisition is tedious and costly.
wming Sumefinig
Evaluation Generally good for short/long term plan Not applicable for long term plan Not applicable for long term plan
mebsi tharginusiintinaminsinmne/iin Hamsusinmsdndisemamenmiii Hamuuainmariniisemamenmiii

Summary Report

4-18




The Preparatory Study on The Siem Reap Water Supply Expansion Project

G-l i iigegmwn@nuaymi Raw Water Intake
G-0l-9 fiinfngntugigany

(o) midnpAtatngnthwmil metlnggaRnne@nant(Frequency Analysis)

o=

inAniBuI DS imitiniss ROAIRANRY]g 1glumigis

AN{UISMT HAMBEEMSUINMYSHYS JUMA .9

Gglw

MIGANRINANAIGHZH HWL BURINANAIGHOT LWL &nUmIdnpudy isfing
F/S MeRINGEGMIMY:
«  MIGAPAIHRNGSHEH HWL: +99.001. (masl)

= MIBHNAIEROMGHST LWL : +9.00H. (masl)

Tfuny

anBhast fafndyy

Gigany

umigjs

o o o d X) o .0 [
JUMO c.m gMNBaNSuThatiunnNm 8y tmigjs

Summary Report 4-19



The Preparatory Study on The Siem Reap Water Supply Expansion Project

(o mithgrfisfndgntugiganumug

o yo® o9 ) v O

JUMNG.E  TINMORIBNNASHTHSIZINT  HRUJTNSHHUPIENG  dUsiemmw

o

(8000-B00&) IBTHMIAGENBSMSTNUHY{HIdNTH Booo-boom4  Finfnagn
SrIiRHE 90.mmy. WentpnARientm V000 IUGHEHIMISIEY MmintEIuNTaN
mefnG  90.md  masl 1 fAnwSnidwwshoiinmew DOWRAM  [Hims

BIgHtMemIthienigigisl tnig]s datum

AiRRNRERgIsANy
(wan DOWRAMH

11.00
1050 |
10.00
950 [
9.00 i |
8.00 | | I (™ Min
750 [
7.00
6.50
6.00 [
550 [
5.00
450 [
4.00 1 1 — i
350 [
3.00 | | | 1 1
250 [
200 [
150 |
100 |
0.50
0.00

finaige (masl)

May F
Sep =

Jan'01 |

§8558888§¢

Jan'04
May
Sep

£3¢ g5 i

Jan'00 f
Jan'02 |
Jan'03 F

Jan '05
Jan '06
May
Sep
Jan'07
Jan '08
May
Sep
Jan '09
Jan'10

Jumn ¢.¢ fnfndgntigigany siujrmsusumpsiie (8000-B00&)

o o o &

sndimigis jumnuiuinghfistnasnitugn Shiintodsmiuey &BntoE
FI{MNT (BO0E-B00&) THATMNSGEW RTINS 4
o o ’ [ M o =4 ayJ o ’ 00O [ o )
puise NGANAIIGHuIsEn Bthegwmumths Bnimijudinsmid wuluy dndis

TR0 AN ISIE ESMANSNM 4

Summary Report 4-20



The Preparatory Study on The Siem Reap Water Supply Expansion Project

mituafTainkanmen! (Booc-noos

10.00

| P —
| RN
500 | \ / /

b

RisfAnESHMas

£ TN e
3.00
200 [ M
1.00
0.00

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

is

jumn . mipyefintngenmun

G-0-b Feiumdigatintmityy

JUMN GO UIONGEE  Isfiniienwds  mUNenuswnERIYRIINNsTH

[UNRREANSINNHGMN 4

Jumn 6.9 Bsiudtnsmea g

pumnEuiingnigasnomBmyednuygma S iTeMIMRR NI S gWnGn
gy miwisimeGnigulyw ISy minswrentE) iWwunmgmdns
o™ ~ ’ o o Iy = o o o o oo o
R ismunbimtiewins idumsiiis nsianswysgmsi pusinwpinudRy. 0GR

GGRIINGH JEIBMSTINMEIUMN 6.0 IBuMSTMAGARUNIMY SR 5.3 81 SR5.4

Summary Report 4-21



The Preparatory Study on The Siem Reap Water Supply Expansion Project

finisminunitgimygaiumpoismatiyy

30,000,000

Intake Tower + Pumping Station Proposed F/ S Facility: Intake Chamber

in the Lake: 21.3 Million US$ + Pumping Station: 20.1 Million US$
25,000,000 [ /

0,000,000 [

5,000,000

STl ( US$)

oV

10,000,000

5,000,000 [

& A o & A o o S S

sinmginisgnidiy ity

v oW

Jumn 6.0 mnewgnistimanipiieimudniugnatiyudyy

=% ~ [} ']

G-c1-m mmmﬁgggmﬁﬁ 8hsiwrHEn Raw Water Intake and Conveyance Facility
numigAndamAm B cdgugs B iEwdmsiennfaginsifutio
tigisiwngnsyths  shanimagiuijuis; A Suigy B idwwsiRoiiv
ﬁ&ﬂﬁm:ﬁ?ﬁygaﬂmnﬁmm 9 i mmtmsﬁtﬁtmm“%ejﬁm;s C” HMSMINMA FHmIithe
[N Sme shsgimisimaniin BnG SnwmwIe SEMINUE R U NERY 9
numijujuigjusa Sigjumes  igjumss msGaudnishipidevuning ey
SudusHRIETMEe 1 guise igjuie B minegmthEsws  migsiwnGneymE

Y MATSWRATEMUHEUS |

Summary Report 4-22



The Preparatory Study on The Siem Reap Water Supply Expansion Project

Jumn 6.6 tgysimngnuythi

pndiGanwasn MminupkugtwRsnting ony Nwudnslgii [Hinsge
ETTTTE indmnjuiEuitonsunmmumnemG 1 geies GnEgmi ginswn
IS WINAUInUSAGY
UM G.& unmbAgamatinjuisfinusnuigwnsnayhi Sumnudgeiwngn
{eRTiBITMSIgIgia 4
UgUSgIIRER (G M ANsImE:
o IENES: UgUsgWRSHMURNMmIEHYYMMS  Supiantwnelibugs
GEIWNGH  MNURURMIogsTmOn  mune!  mishdms  ibsame
iElinatBRIRANAGANOUATMS 1 MAWEISAnS Sap ihmegm 6ng
mimimitesfofignisans  iBwertaugd  weigwguninl  igmoigin
gEemuinmE? Sumnwnn iweise SuSswemgan:poms  Aindfy
ginfisms BumaselisnNITsegn wngmies ¥

a =

o IGEQUTMTR: [UIAGH MW IR neRMwENTmMite) 4
o 1tibEEAME): seisdame Gt mo-gouy. Shgihnfig 4

o GUIUSUGGMILINGRA:(SEY) 2.75 B. x (UML) 6 B. x (RiTl) 3.3 ©.

Summary Report 4-23



The Preparatory Study on The Siem Reap Water Supply Expansion Project

»

o ANRIRYRIISMGUIY: +9C.0ms|

fiugtegmwnimalanBnyy FnaymBgluynhwdus s hnspiing ony. Guys

mistl obooyy. MUY I I MSANNEENSUINMESuis:

msl
14.00

12.00

10.00

800

6.00

4.00

200

Profile

AN

['| Platform Design HWL +11.00 msl

Intake Pump Station

Design GL_ | Enbankment @

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

Water Conveyance Pipe
M Dia. 0.8 m x 3.4 km
2N W

A d W V

0.00

-200

-4.00

e Design LWL +1.00 msl
-
11 |2 13 14 15 1 6 17 18 19 110 ik} 112 113 114
25 Km
Wiatar Convavance Pine Nia12 my R km
]
k= Intake Chamber

Jumn 6.€ swingnmuissnudgninuyma Susnuiignan

o BUIBAHN: 99,000 B.{HFAN/IF BNTHFBOMO

gimiGnstiuin 90,000 ®.(REAN/IE ¢ 90%  ismImEUNGRMETON
SHINUB U RAYEN 4

o [UIAGTO: QITUEHY

mindmeunt hthmiEtsdnithhiwrgnsythithwemsay i

ANEIGRISTH (HWL 99.00 masl - LWL 9.00 masl) 4

o HEMHTNY SHBgsTn

numnioiinyematn - dpmangjedn  Adjahum mnn guon
RgsmEgetoigimeanng Binsmusizudimiueame RNtiRsmI
HRIgIARARNER somiiEnginaisigaminaEGma Wgnshiging
fomubunwhwighiss  SudiansizumsBinhmdinemounungiy
twsminfigiSrsinmtiy iidsmhindgmigiainminnsidulaiucod Bwms

DAL RG USRS INgHEmN 4 thinssigligfs Gninygwms

Summary Report 4-24




The Preparatory Study on The Siem Reap Water Supply Expansion Project

imsuAnsEethpasitmegughimAnig iyjuigjuisisutonns e
BndnmisnuigeguwRsnntusigmuisetiiyy  guige  mihAdod
SR EnEyhRNiS UM mimsgriEsmSiB g Rusnetimanga

(MM.000%.[HFAN/IE x b= 99,000, [HEAN/TF |

gningfn  dnsiueBnnymapiimeas.  fansdywshnsppiianygdn
[BimsAANgEen{my:

o GINANASIREAN: MM.000 B.{FAAN/IE (RInvAINEu TSI RgnH

o IMITNN:

s 8RR Ductile Iron T GOTER Steel pipe [HiMSHHHHIANME BNGTO
Uma EREYME i@iijfiﬁﬁ‘jﬁtﬁgﬁ UGNl Ductile Iron (i MrIgHRIRAYATH{MAITH
I 631 F/S 188

o YBMATOM:

gematod Guidoovs. (pimsnmmusanmg thuttnimgiSami Fagrnoghy
g npudmgphgyY |

- Bgsigjing: ywisg

G-A-G anBTYHWRGAGYME Raw Water Intake Pump Station

AinifssidindniniguyBwngnmSisue M ugumel:
Number: : 3 sets (including 1 set for standby),
with additional spaces provided for 2set for phase2

e M AU (JEUMA ORR RNG GihuEimn
RORIGHNN bags vigy nvdamAmuss

Type : Horizontal double suction volute pump with dry sump

{inig yuiBngy IRuRRgunnmegn

Capacity: : 191 1l/s each

RIHRMN SUWY 949 W{H/ING

Head : 26.0 m (operation range: 16.0 m to 26.0 m)

A By, (dinfimiseinagn: 99.01. 181 B.08.)

mitne (g isGnayhd  muhisinshudopii  hownsgigiuig

mansagin)s ndydigs By muthedu

Summary Report 4-25



The Preparatory Study on The Siem Reap Water Supply Expansion Project

JUMAN €.90 BINEOAINMUNSEHNSE[unig:

Flow Setting ﬁ
Device :
Comparison

Section i

Control Cj

Section Convertor

N / WTP
=
P———Cp)INIX INUBRUERYSH
. - R igIGH
ANSWYBIRGREYMR !

JUMN .90 [WHEEHTRUEEHEYhE

G-6 MIGRNIS [ {ARRYSH Water Treatment Process Design
MIRANUIGMNISE  MSNRIAMII G [phgnsigumukiginsdndfing  gethmi

i‘[fﬁji ﬁmseyﬁtﬁﬁ (slow sand filtration) 3 ﬁmseﬁﬁtmﬁs (rapid sand filtration) T.ﬁ“l[iﬁljﬁtﬁj

RN TEEwEANMNGHE Y | uig mImaAENENEFIMIRaiiai Eeinss
ihwganTSgmhiuememibng IWRMNMNSREEthRgumuNtghnglmuIgi 1

impmissidnumapmAtganuma SoliclE gy ginsgohEga i Egmign
SRR ESIBAANTRND snn{muisstimumissigigidnii Rt Eanphynhs

TSRy INAIEATTS QWWA) 9

o ESTEDAFITIUNE IShORIBUHANMNGH  Msuian: st E coli
Bei[bethil 209008  MPN) §987GJ8  colonies  BRI[BESM

€00 o, SnNtu(RigviginisnanmnGniel mumithitinmms |

o ghniEURANMASHEYNE  Ssmswpunigiwrsnstnunssiuniewiiins
Id ' o ’ o a d o s o ) o
miimetineepiiniis  thmigdns  Sugurmisinsgniphanyuds

BEMMIUYNA ARTNWaIHERE by

PIUGRAIISMIEINAIN (ar Test) 1SHTNGIgANURMIgIIOLGHNSAMAMY b

Sumilma TmaGEw Ty IunsEEhwisann neigndgith mumini SIS Hanysn

<t

Summary Report 4-26



The Preparatory Study on The Siem Reap Water Supply Expansion Project

ihwitimed [phgsineeninijs 1 mmminipiaRyisemsmi{imaglgant isinym
TUWSHUAn SN 6189 ThIN[Isums [UEREUdY guth minIuhiE pH
MIMARIUGY MIUYARAT MIMEAMT MOGamn mims SumisandiEng 1 wghw

mItaNGaem i [Himstningint SR 43 |

MIANSB ARG NI TINS NSINSifH SR 410 805413 9

G-& [{hnnyudy Pretreatment

MITYARRADIG [Uhanyudyyw e piugtiveien eiigndyy TSI
THRTE TIWMSUSAHIYIMA HBRAHER colloids BUANIWNEIH suspended solids JHGMMATH]
Bilimfme Atsmsie 1 TRugAneT SHmeESEmeEh [HgANtIITIe rapid mixing system
NS N 90MEI SN MW ERMUMUTE Al, (SO,); -18H,0 IHUTANIEHUNH

ARITEANG NG RN 9

RN SR ANMIGANTGY ISUInnyudy Ms:

Type ; Distribution chamber with hydraulic rapid mixing by
[ wei'r‘s), two weirs are du:y for PEase I o
TjgﬁtﬁﬁmEﬁmsaﬁﬁmﬂﬂﬂtﬁﬁﬂﬁﬁmﬁﬁmﬁa@
iigandingisanaghtiantdamime o
G value for rapid mixing : Approx. 400 **(>350°1)
§i0 G URMIAIITE {ttneg 400 ** (>350°%)
Dimensions : Receiving well 3.0 m x 3.0 m x 4.0 m depth
S Mixing chamber 2.0 m x 2.5 m x 2 chambers
HAMHGGAT M. x M. X EH. Tl
mang By, x by, x b
Incidental facilities : Raw water inflow pipe: 800 DI,
wEgUNTUS] tndednusigntyhiuIE: Goo DI
Drainage pipe: 300 DI
G08iR: Moo DI

Backwash water return pipe: 250 DI
GoNgHANt{ET: bEO DI

2 raw water outlet pipe: 500 DI
tniainigRuymRuIEm B: €00 DI
1-overflow weir, 2-outlet gates
IMUH{I-0 IURTHUINMER-B

Summary Report 4-27



The Preparatory Study on The Siem Reap Water Supply Expansion Project

Applied chemicals : Pre chlorination Liquid chlorine (99.9 %)
LR mifgIudy  [ing (éd.é%)
pH control Lime (10 % solution)

MIIGRANSH] pH AT (UNW90%)
Coagulant Alum (10% solution)
ANIIEIETEWARART NS0T (UNWO0%)

G-90 MIMHRM{NTRHAT Flocculation

muuifinmonnimeniy  iteGnymeigor teemnign melndiingjs
ihwmifudmumindn  huwsinsnimnpned o 18l momg  [imstaiigii
piuiginegs  elnuigudinanyaue sRmASREN RSN W MIGI)
"i'&mﬁimsgﬁmimﬁmg"m pidyywsugiie  ielmumidusmemn  wpuuEims
{igmn wilisns 8w finuinseie G 0 o 19l 905t

gGuismimuuiinmuSupiivaisnthTme 2] dudiuudgmabyiE Eon
iglmy AinuhnENEiGEInsh o 1gleos?

agunnfigiina Humiinga [HIUgIsAnty AR Mg |

wan3Ewismisnnpmivusndi Fuinmos:

Type . Vertical-flow baffled channels

[utAg Mgy

Number : 2trains with 3 staged tapered flocculation

ts Bidu © hywshmiuhnmm m3nma

Detention time . 23 min (20 to 30 min)

I8 RN BmMNS (Ao igimond

G value : 25t075s”

§iWG (fibe 1gide Inng

Dimensions : 1.1 mwidth x 8.0 m length x 3.60 m depth x 2 channels
G 9.91.66% x G.08.UIMH x M.H0H.HiT x BN

1.5 m width x 8.0 m length x 3.65 m depth x 2 channels

9.¥1.864 x B.0B.UIAMH x M.oEs.fi x By
1.9 m width x 8.0 m length x 3.70 m depth x 2 channels

9.88.96% x G.0B.uIMe x m.cloy.tirl x Bipanes

Incidental facilities : 2- inflow chambers with baffle wall
BN PSUNTUS] USUAUIG-B HISTTHRN

Summary Report 4-28



The Preparatory Study on The Siem Reap Water Supply Expansion Project

G-99 WK Sedimentation
gmuigwms suifpivew clinm yruigudusthwy idwmsimmaniaimisih
anEEniBuEelimuie iR MEMNMIT 0,000 B.(RIAN/IF hwwRmpiglyinymhe

ey DMBNRNYUSY IaEMteNEIms SumghBMTIEINg 4

RN ISEwsNTMIgnpUd B NG EithA:

Type Rectangular plug flow

[uing BUIsHImAN Al

Number 2 trains with hydraulic sludge removal pipes

g8 RIEBLT b thigtusy SodulIafism

Surface loading 23.9 mm/min <30 mm/min

iugh Bm.£uY./M& < MowH./MG

Passi‘ng velocity 0.358 mm/min < 0.4 m/min

R 0.MEGYE./NG < 0.6UY./NG

Sludge collection Discharge to sludge discharge tank by gravity

wig[uyLAT UEMIS MN U YUARTE R UGS

Collecting trough 300 mm width x 350 mm depth x 6 m length x 8 nos., 343

[UEREMS m*/m/d <400 m*/m/d
MOOBY.684 x MEowH.Nirl x au.[uidk x Sg8a
meme.{fnan/v./i3

Baffle wall 1 for inflow and 1 for effluent of basins

TTRITE 9 HNUMBYIE SHORNTMBYIEMNE

Dimensions 8 m width x 60 m length x 4 to 5 m effective depth x 2 trains

sun

Incidental facilities

BN PEUNTUS]

GH.864 x owH.UIAMW x Gigley. NN uigmnx §iBwI B
6 sludge extraction pipes 150 mm dia.

O RARIEMS MSYSME 9E0y .
1 sludge extraction pipe 250 mm dia.
TOEWRARIEMe Meyems broyy.
1 drainage pipe\éSO mm Iolia.

SiguyI o gems BEou.

-9k miignEEinednitins Rapid Sand Filters
G-9B-9 [IAgIATINE BUHMBINE Type of Filter Media and Filtration Rate
FnHMSMeginsEwmEsnns  whwhnumiBmoswmissanmngnuyha

18Ty Gigany 4

Summary Report 4-29



The Preparatory Study on The Siem Reap Water Supply Expansion Project

grmigdnUming:  SudgemumsmigineumisTimeisny  duindupie
e wEmimEsgimetandgutt odowmi  IRYpRjmnfmigugimimmem
SHEnRNUWMAY  Bensiganty  [edipnephd epsudimiong  igwEhme

BmItssuuhgime Wyjwmemgimimgsimiong igumnesisrtmimgngi miding 4

Nl B EIEARPENTMIYSe:

Type . constant-rate filter with influent splitting and varying water

[t level X o A .
ILmSimUjHLmiﬁim%msﬁmﬁﬁﬁiﬁﬁmiﬂi‘gﬂjsﬁ AIRT{UUN
ANaIGH

Number © 4filters

598 G MBS

Dimensions : 8.0mx8.5m (=68 m? per unit)

i) G.08. x G.EY. (=90H.[GN BNUHNEYW)

Total filtration area ;272 m?

IRIINSHITT Bl .{8Nn

Filter media ;800 to 1000mm thickness, E.S. 0.8 mm to 1.0 mm

meﬁILmS U.C. <1.5, Manganese sand
ANAING00 191 ©0008H,, E.S. 0.6HY. 151 9.054.
U.C. <15 gnuutiminngg

Filtration rate : 120 m/d (approx. 161 m/d during washing)

RGNS ob0w./ig (it 920 /i3 pinmwAmD

G-9b-B MITUSINMEN{NE Filter Wash Arrangements

L=l

sinatirmamime  Sspimsifumanuinenndig igsthmithitingnaame
iagifanhm igmsswamismitanoisusmmianinstisen® Ssmmigismtinion
iisnaisiBewanimatonnmt Gunwes e gunaiasesifio Bwms kg
e imadnogiimapea vt GighSsusgizdt #eanwd  pdimes
I heeIEN gl sumasgithpEidims ieguBuignin EHE
miBmopigieil weuanwsgusiRmUgtus: BuhEging (P@monsEH

UBLe MRN{UIsunEt tRsthnssinspuhanggsipnn tide

AN EE I ismMIGRNUE B NTMI UGN UGN TS

Summary Report 4-30



The Preparatory Study on The Siem Reap Water Supply Expansion Project

Backwash rate : 0.25 m*/m*min

HENWMANMEg]Y 0.8 u.{RAAN/ABH{REN/ NG
Auxiliary wash : Air-scoring, 1.0 m¥m?min
NewAntUNTUs] Bejw 9.0 u.HAN/ABAEN/ME

Backwash water Tapping filtered water stored at the backwash water tank

SRENUMOANNHGIT  SHiBUIEIES AT ImNE TN

c-98-m LﬁtﬁgLﬁﬁgﬁanLmﬁtns Type of Filter Rate Control

AmmAiey  snofgdifimimsimeunuithangimn - Fmauiiendn  IBuma
GHHIW WSS fm iYW BanaRgiiimwnmgias  soastmitau
TeAnEAMSERRTRGERN THM@aEmii be 191 caihy midunsisuganmngnuige 4
heuBsmunfugamimmanipEgiitn ifmdinthwds itugn 1msig 1GHsthAinn

TURIGHTEAII M € NTU 9

salinn  hwEsmsptEammuting [Hinsgaithesanes Sdjimmes
mATMEATMANEMBLEIimegmnT Mt yw e 1pigise e [RY [l S inems e
wiEimsmemiguiml - iamyinagy  geigs  igdme  MaGmsr  thyw
dipgntusien  Supighing  Aednippe  [iwsgethaEsed  figaite

WOgimsIIG]H 4

AN EH W isMIGHNUG B NG AU NeE: